
STREAMLINING 
Wastewater Treatment 
IN FOOD PROCESSING

TTTTThhhhheeeeeeeee wwwwwwwwooooorrrrrrrrrrllllllllllllldddddddddd’’’’’sss llllaarrrrgggessssssstttt aaaannnnnaaaaaeeeeeerrrrooooobbbbiiiicccc mmmmmmeeeeemmmmmbbbbbbbbbrrrraaaaaaannnnnneeeeeeee bbbbbbiiiiiooooorrrreeeeeeaaaaaaaccccctttttooooorrrrrr sssssyyyyyyssssssttteeeeemmm ssuuppppppplliieess
2222200000000,,00000000000000000000000----ppppppppllllllluuuuuuuussssss ccccccuuuubbbbbiiccccc ffffeeeeeeeettttt oooofff bbbiiiiooooggggaaaaassss aaaaa ddddaaaaayyyy,,, ppprrrrooooovvvviiidddddiiiinnnnggggg 111100000000000 ppppeeeerrrrrcccccccceeeennnnttttt oooofffffff ttttttthhhhheeee
hheeeaatttt rrrreeeeeeeqqqqqquuuuuiiiirrrreeeeeeeeedddddd fffffoooooorrrrrr tttttthhhhhheeeeeee tttttttrrrrreeeeeeeaaaaaaatttttmmmmmmmeeeeeeeennnnnnttttttt ppppppllaaannttt’ss oooppeerraattiiiooonnnn.

lthough all food pro-
cessors have to deal 
with wastewater gen-
erated in their opera-
tions, the effluent 
characteristics exiting 

their facilities can vary, requiring different 
processing technologies to achieve maxi-
mum efficiency. Ken’s Foods of Marlborough, 
Mass., a large-volume food manufacturer 
of salad dressings and marinades, recently 
upgraded one of its three wastewater treat-
ment facilities to improve processing its 
high-organic content effluents, which con-
tained high fat, oil and grease (FOG) and 
presented serious challenges.

The company incorporated an anaero-
bic style of membrane bioreactor (MBR) 
treatment process, a relatively new form 
of treatment technology developed by 

ADI Systems Inc., part of an interna-
tional company with headquarters in the 
Canadian province of New Brunswick, in 
cooperation with Kubota Corp. of Japan.

The anaerobic, or “An-” MBR utilizes 
submerged membranes for biomass reten-
tion and solids-liquid separation. It can 
produce an effluent that is almost com-
pletely devoid of suspended solids, with a 
chemical oxygen demand (COD) removal 
of 99.4 percent, discharging 100,000 gal-
lons of wastewater per day into the munic-
ipal system. Considering the high-strength 
levels of organic content – COD, biochem-
ical oxygen demand (BOD), and FOG – in 
the wastewater, this performance is excep-
tional by any industry standards.

As part of the system upgrade, the 
company’s previously installed low-rate 
anaerobic reactor was retained to operate 

as the reactor portion of the new AnMBR. 
As a byproduct, the combined system 
has produced 200,000 to 300,000 cubic 
feet of biogas per day. The biogas has 
been captured to provide 100 percent of 
the wastewater treatment plant’s heating 
requirements, with enough residual bio-
gas to power more then 50 percent of the 
company’s manufacturing facility.

Overloading of original 
wastewater system
When the Marlborough facility originally 
was built, limited space was available to 
construct the wastewater plant, and the 
food company expected that at some point 
it would need to be expanded to deal 
with increased volume from manufactur-
ing. The company’s wastewater originated 
from wash-down of cleaning mixers, filling 

lthough all food pro-
cessors have to deal
with wastewater gen-
erated in their opera-
tions, the effluent
characteristics exiting

their facilities can vary, requiring different
processing technologies to achieve maxi-
mum efficiency. Ken’s Foods of Marlborough,
Mass., a large-volume food manufacturer
of salad dressings and marinades, recently

ADI System
tional com
Canadian p
cooperation

The ana
submerged
tion and s
produce an
pletely dev
chemical ox
of 99.4 per

A
By JIM MCMAHON

24    Pollution Engineering  OCTOBER2009    



machines and other process equipment (no 
sanitary sewage was processed in this sys-
tem). It was then pumped into an equaliza-
tion tank to begin the treatment process.

After equalization, the wastewater was 
sent to the low-rate anaerobic reactor which 
was capable of treating waste streams of 
moderate to very high organic content. 
This was followed by a second stage of 
treatment, a sequencing batch aerobic reac-
tor (SBR) that was needed to polish the 
anaerobic effluent. These two treatment 
stages consistently achieved overall COD, 
FOG and total suspended solids (TSS) 
removals in the 98 to 99 percent range.

The treatment plant was designed for a 
maximum weekly flow of 550,000 gallons 
with a maximum daily flow of 100,000 
gpd. Due to production increases, daily and 
weekly flows exceeded these design values.

One of the issues caused by higher-than-
design flows was excessive solids loading 
from the low-rate anaerobic reactor to the 
SBR. “We had too many solids coming from 
our anaerobic digester,” said Dale Mills, the 
treatment plant’s chief operator. “We were 
spending a lot of time watching the SBR 
decant to the city and stopping it when 
the water quality was not good enough. 
Normally, this would be on a timed cycle, 
but we had to physically intervene because 
we had too much solids.”

The city of Marlborough allowed the 
release of 100,000 gallons of effluent per day 
and limited the concentration of suspended 
solids in the effluent to 600 mg/l. The 
manufacturing plant’s production became 
inhibited by the overall treatment plant.

The food company brought in the New 
Brunswick service company to engineer a 

solution. “The SBR aerobic system was never 
the bottleneck, it was the anaerobic reactor,” 
said Dwain Wilson, director of process oper-
ations for ADI. “The solution was to increase 
its capacity of the anaerobic reactor.”

Keeping the low-rate 
anaerobic reactor
From a design perspective, the food com-
pany’s low-rate anaerobic system, already 
in place as the primary process, was the 
workhorse of the system, removing over 
90 percent of the organic material from 
the wastewater. This system was specifically 
designed to handle wastewaters that were 
high in FOG, as well as variations in waste-
water flow and characteristics, or wastewa-
ters that were best treated anaerobically but 
under less-than-ideal conditions, such as 
low temperatures. The low-rate anaerobic 

OCTOBER2009   www.pollutionengineering.com    25    



OCTOBER2009   www.pollutionengineering.com    27    

reactor’s organic loadings were low, typi-
cally 0.3 to 3.0 kg COD. Also, hydraulic 
retention times were relatively long, typi-
cally greater than seven days, providing an 
inherent stability and robustness often not 

found in higher-rate anaerobic processes, 
and allowing for significant digestion of 
influent solids and waste-activated sludge. 
The large volume and inventory of bio-
mass within the low-rate anaerobic reac-

tor provided several advantages, including 
eliminating the need for extensive primary 
waste stream treatment, such as a primary 
clarifier.

After screening and equalization, raw 
wastewater, with its high concentration 
of organic solids, could be added directly 
to the reactor, to be digested for the pro-
duction of biogas. The low-rate anaero-
bic reactor was equipped with a floating, 
insulated cover. Built by Geomembrane 
Technologies Inc., Fredericton, New 
Brunswick, the purpose of the cover was 
to collect the biogas, and minimize heat 
loss. It also has provided odor control.

A new anaerobic MBR
The food processor’s AnMBR was the first 
installation of this technology in North 
America, and the largest in the world. A 
number of much smaller AnMBR proj-
ects have been built in Japan.

The existing low-rate anaerobic reac-
tor system was converted to an AnMBR 
to expand the treatment capabilities of 

TM

With Verantis, everybody breathes easier.

To see our full line: www.verantis.com 

14955 Sprague Road Suite 250  |  Cleveland, OH 44136 USA 
Phone: 1-800-924-0054  |  Fax: 1-440-243-9854
E-mail: pems@verantis.com

I breathe easier 
knowing that 

Verantis has over 50 
years of experience in 
engineering pollution 
control systems. I know 
what they have created 
on paper will be realized 
in our manufacturing 
environment.

Rugged, lightweight

Ideal for corrosive environments

Premium-grade vinyl ester resin construction

Custom or stock fans available

FRP FANS
WEFTEC Booth # 3409 B Hall

PLE10094VERA.indd   1 9/9/09   4:11:59 PM

Gas tight geomembranes cover the AnMBR system, which generates methane gas. 
The gas is captured and used to provide the heat needed in the treatment system, 
and sufficient to power more than half of the manufacturing plant.

Streamlining 
Wastewater Treatment 

in Food Processing



28    Pollution Engineering  OCTOBER2009    

the anaerobic portion of the treatment process. The high-rate 
anaerobic contact process uses a submerged-membrane barrier 
to perform the gas/liquid/solids separation and reactor biomass 
retention functions. This near-absolute barrier to solids, the com-
pany’s engineers said, would ensure efficient system operation, 
even under high organic loading and intense mixing scenarios.

Since gravity settling was not required, higher organic loadings 
and mixing intensities could be employed. The system could be 
utilized to treat essentially any wastewater amenable to anaerobic 
treatment, but was most applicable to very strong, concentrated 
wastes, solid and semi-solid wastes and slurries, and wastewaters 
with poor settling characteristics, such as those found at the food 
company’s plant.

The biogas generated in anaerobic digestion continually scour 
the membranes during operation, reducing membrane cleaning 
frequency. After six months of operation, no membrane cleaning 
had been required.

The AnMBR system was designed to operate at thermophilic 
or mesophilic temperatures. Operating problems at thermophilic 
temperatures, such as biomass loss and unstable operation have 
not occurred. “With the anaerobic MBR, a physical barrier allows 
it to maintain a larger quantity of biomass within the anaerobic 
reactor,” said Wilson. “This provides a more stable system to 
weather the shock loading and spikes that come out of the manu-
facturing process.”

“The MBR also increases the solids retention time within the 
system,” said Wilson. “The longer the solids retention time, the 
lower the biomass yield. This helps reduce the amount of bio-
mass that will require disposal. It also allows the development of 
specialized bacteria that can acclimate to unusual organics. Some 
of these organics are more difficult to degrade, but if you have a 

As the World’s supply of quality, consumable water dimin-

ishes the demand for fast, effective treatment processes 

increases. Water professionals worldwide have come to rely 

on the accuracy and reliability of our digital and analog 

handheld instruments and in-line monitor/controllers to test 

and control critical water quality parameters and ensure 

the effectiveness of treatment systems. Visit myronl.com 

to find out how our full line of quality instruments can 

help you meet your water and wastewater needs. 

Simply fill the cell cup and 

push the button for the 

parameter you wish to test.

QUICKLY AND ACCURATELY MEASURE:

CONDUCTIVITY

RESISTIVITY

TDS

pH

ORP/REDOX

TEMPERATURE

MADE IN USAMADE IN USA

Visit us at  
WEFTEC,  
booth #4363

Tel: +1-760-438-2021
Fax: +1-760-931-9189

2450 Impala Drive, Carlsbad, CA 92010
myronl.com

PLE09094MYRO.indd   1 8/12/09   4:57:26 PM

 A membrane reactor tank opened for inspection.

Streamlining 
Wastewater Treatment 
in Food Processing



OCTOBER2009   www.pollutionengineering.com    29    

sufficiently long solids retention time, the bacteria can acclimate 
and start breaking them down. You can actually digest organics 
that you might not have been able to otherwise.”

The food company’s AnMBR system consists of four anaero-
bic basins, each equipped with seven submerged membrane 
units. A removable cover system on each basin provided a 
gastight seal to collect biogas.

The plant has been testing daily to determine the health of the 
biological process and compliance with discharge limits. The TSS 
concentration coming out of the MBR has averaged less than 1 mg 